
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

Off ice
73-720  Fred War ing  Dr .  #100

Pa lm Deser t ,  CA 92260

wate rboards .ca .gov /co lo rador ive r /

ORDER R7-2020-0011

Order Information

Discharger: Mission Springs Water District
Facility: West Valley Water Reclamation Facility
Address: 19011 Little Morongo Rd, Desert Hot 

Springs, California 92240
County: Riverside County
WDID: 7A330104002
GeoTracker ID: WDR100051288

I, PAULA RASMUSSEN, Executive Officer, hereby certify that the following is a full, 
true, and correct copy of the order adopted by the California Regional Water Quality 
Control Board, Colorado River Basin Region, on September 3, 2020.

Original signed by
PAULA RASMUSSEN  
Executive Officer

https://www.waterboards.ca.gov/coloradoriver/


ORDER R7-2020-0011
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

Contents

Findings ........................................................................................................................... 1

Wastewater Treatment Facility and Discharge ............................................................ 2

Hydrogeologic Conditions ............................................................................................ 4

Basin Plan, Beneficial Uses, and Regulatory Considerations ...................................... 5

Antidegradation Analysis ............................................................................................. 7

Stormwater ................................................................................................................ 10

CEQA and Public Participation .................................................................................. 11

IT IS HEREBY ORDERED ............................................................................................ 11

A. Effluent Limitations ........................................................................................... 11

B. Receiving Water Limitations ............................................................................. 12

C. Discharge Prohibitions ..................................................................................... 12

D. Discharge Specifications .................................................................................. 13

E. Sludge and Solids Limitations .......................................................................... 14

F. Special Provisions ............................................................................................ 14

G. Standard Provisions ......................................................................................... 16

Attachment A—Vicinity Map ............................................................................................ 1

Attachment B—Site Map ................................................................................................. 1

Attachment C—Proposed Groundwater Monitoring Well Locations ................................ 1

Attachment D—Process Flow Diagram ........................................................................... 1

Monitoring and Reporting Program R7-2020-0011 ..................................................... 1

A. Sampling and Analysis General Requirements .................................................. 1

B. Influent Monitoring .............................................................................................. 3

C. Effluent Monitoring ............................................................................................. 4

D. Evaporation/Infiltration Pond Monitoring ............................................................ 4



ORDER R7-2020-0011 2
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

E. Domestic Water Supply Monitoring .................................................................... 5

F. Groundwater Monitoring ..................................................................................... 5

G. Sludge Monitoring .............................................................................................. 6

H. Reporting Requirements .................................................................................... 7



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

ORDER R7-2020-0011

WASTE DISCHARGE REQUIREMENTS
FOR

MISSION SPRINGS WATER DISTRICT OWNER/OPERATOR
WEST VALLEY WATER RECLAMATION FACILITY

RIVERSIDE COUNTY

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Regional Water Board) hereby makes the following Findings:

1. Mission Springs Water District (MSWD or Discharger) submitted an application and 
a Report of Waste Discharge (ROWD) for Waste Discharge Requirements (WDRs) 
on July 22, 2019 for a proposed, new municipal wastewater treatment facility. The 
West Valley Water Reclamation Facility (WRF or Facility) would discharge to on-
site evaporation/infiltration basins. The Facility is assigned California Integrated 
Water Quality System (CIWQS) number 7A330104002 and GeoTracker Global 
Identification number WDR100051288.

2. The Facility will be located on 19011 Little Morongo Road, Desert Hot Springs, 
California 92240. The wastewater reclamation plant portion of the Facility will be 
located on Assessor’s Parcel Number (APN) 666-380-004, and the longitude and 
latitude coordinates are 116 31’ 43” degrees west and 33 54’27” degrees north, 
respectively. The proposed evaporation/infiltration ponds will be located at APN 
666-380-006, and the longitude and latitude coordinates are 116 31’ 42” degrees 
west and 33 54’ 20” degrees north, respectively. The Facility’s proposed location is 
shown in Attachment A – Vicinity Map, and the Facility site map is shown in 
Attachment B – Site Map, made part of this Order by reference.

3. The new Facility will include three components: (1) a new municipal wastewater 
reclamation plant in the southwestern portion of MSWD’s service area; (2) a new 
wastewater conveyance system to connect existing sewered areas to the new 
WRF; and (3) a new wastewater collection system to areas not currently sewered. 
Total build-out is expected to take 3 to 10 years, depending on the availability of 
funding. 

4. Wastewater flow rates are estimated to total 0.29 million gallons per day (MGD) by 
the end of year 1, increasing to 1.0 MGD by year 7, 1.2 MGD by year 9, 1.5 MGD 
by year 15 as local urbanization increases. The Facility will provide treatment 
capacity to aid in the elimination of individual septic systems and to satisfy growing 
demand within MSWD’s service area. The Facility will also prepare MSWD to take 
the next step towards water recycling, particularly because the Facility design will 



ORDER R7-2020-0011 2
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

accommodate future upgrades to produce recycled water for reuse that meets the 
standards of title 22 of the California Code of Regulations. 

Wastewater Treatment Facility and Discharge

5. The Facility will be constructed in phases and have an initial capacity of 1.5 MGD 
in Phase 1. Phase 1 will consist of influent pumping, preliminary treatment, 
biological treatment, solids storage, solids dewatering, odor control, and chemical 
systems. The Process Flow Diagram for the proposed WRF is shown in 
Attachment C–Process Flow Diagram.

6. An influent pump station (IPS) will hydraulically lift the wastewater from the 
collection system to the headworks of the WRF. The IPS is designed to pump a 
peak flow of 3.75 MGD. Three submersible pumps will be installed for the initial 
Phase 1 flows. The pumps will be rotated in and out of operation with a maximum 
of two pumps running at peak flow and one on standby. A magnetic flow meter will 
be provided to indicate and transmit influent wastewater flow data. The wet well will 
be sized to accommodate a future plant expansion to 3.0 MGD with dimensions of 
16 feet (ft) long by 10 ft wide by 16 ft deep. The hydraulic head created by the 
influent pumps will allow the wastewater stream to flow by gravity through the 
headworks and into the sequence batch reactor (SBR) tanks.

7. Preliminary treatment includes coarse screening and grit removal systems. Coarse 
screening will include two multi-rake bar screens with 3.75 MGD capacity to 
provide 100% redundancy. The screens will share one common shaftless screw 
conveyor and one washer/compactor for screenings handling. Three parallel 
channels will be constructed at the headworks, two of which will be equipped with 
multi-rake bar screens and the third will be reserved for a future bar screen. One 
grit removal system will be installed and will consist of 2 grit pumps, one of which 
will be on standby. The grit removal system will have four trays and will be able to 
achieve 95% removal of grit particles.

8. The biological treatment system will consist of the SBR process, which will operate 
as an anoxic tank, an aeration tank, and a clarifier in the same tank by altering the 
operating conditions during each treatment cycle. A total SBR tank volume of 1.88 
million gallons will be provided in four tanks, each with dimensions of 105 ft long by 
30 ft wide by 20 ft deep. Each tank will be equipped with an influent sliding weir 
gate, fine-pore diffusers, submersible mixers, a waste activated sludge pump, an 
effluent decanter, and a control package with adequate instrumentation to monitor 
the treatment process. The four SBR tanks will be able to treat up to 1.5 MGD 
average daily flow with one unit out of service. When the batch is filled to the 
desired depth, the flow is diverted to an adjacent reactor tank where all reactions 
(Biochemical Oxygen Demand [BOD] removal, nitrification, denitrification and 
settling) take place. 

9. The Discharger’s ROWD summarizes the WRF’s anticipated treatment 
performance as follows:



ORDER R7-2020-0011 3
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

Table 1. WRF Design Effluent Limits
Parameter Units Monthly Average Annual 

Average

Biochemical Oxygen 
Demand (BOD) mg/L1 30 --

Total Suspended Solids mg/L 30 --

Total Nitrogen mg/L -- 10

Total Dissolved Solids 
(TDS) mg/L 550 --

pH Standard 
Units 6.0-9.0 --

10. Settled solids will be removed periodically from the SBR tanks and wasted. 
Biosolids will be stored and dewatered before being removed by a contract hauler. 
Biosolids will be wasted from the process tanks daily. Waste biosolids will be 
stored in aerated sludge storage tanks before dewatering using an onsite belt filter 
press. Two aerated sludge storage tanks are proposed with a total volume of 
350,000 gallons (175,000 gallons each).

11. Chemicals to be used at the Facility will consist of polymer (to enhance 
performance of the biosolids dewatering process), liquid sodium hydroxide (to add 
alkalinity if needed to the SBR process), and chlorine tablets (to control algae in 
the decant channel). The chemicals will be stored in the Chemical Room at the 
Facility. A polymer feed system will be located in the Dewatering Room. Sodium 
hydroxide will be delivered and stored in totes. Chemical feed pumps in the 
Chemical Room will transfer the sodium hydroxide to the point of application in the 
biological treatment process. Chlorine tablets will be stored in plastic buckets with 
tight fitting lids.

12. After the treatment process, all effluent will be discharged onto three onsite 
evaporation/infiltration basins. A small quantity of treated effluent will be reused 
within the treatment plant process for equipment and tank wash-water. The design 
infiltration rate for the basins selected was 2 inches per hour (4 ft/day). Two of the 
evaporation/infiltration basins will be operational while one will be on standby. The 
dimensions of the evaporation/infiltration basins will be 220 ft long by 220 ft wide 
by 5 ft deep. 

1 Milligrams per liter.



ORDER R7-2020-0011 4
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

13. The Discharger intends to install a network of three groundwater monitoring wells, 
one upgradient and two downgradient of the Facility. The Facility’s proposed 
monitoring well locations are shown in Attachment D – Proposed Groundwater 
Monitoring Well Locations.

Hydrogeologic Conditions

14. The proposed site for the Facility lies on a south-sloping surface, with grades of 
approximately two percent. 

15. A major feature of the area is the Salton Trough, a seismically active extensional 
basin influenced by the movement along the San Andreas Fault. 

16. The site lies within the Garnet Hills Subbasin of the Coachella Valley Groundwater 
Basin. The Banning Fault and Garnet Hill Fault bound the northern and southern 
edges of the subbasin, respectively, and are the major groundwater controls. Both 
faults act to limit groundwater movement as these faults have folded sedimentary 
deposits, displaced water-bearing deposits, and caused once permeable 
sediments to become impermeable. To the west, the subbasin is bounded by the 
San Bernardino Mountains and to the east by the Indio Hills and the Mission Creek 
Fault. 

17. The Garnet Hills Subbasin is naturally recharged by surface and subsurface flow 
from the Mission Creek, Dry, and Big Morongo Washes, the Painted Hills, and 
surrounding mountain drainages. Irrigation return flow and discharges from 
municipal and individual subsurface wastewater disposal systems also contribute 
to recharge.

18. The depth to groundwater is approximately 200 feet below ground surface (bgs) 
according to well soundings and historical data. The depth to water at MSWD’s 
Well 33 (located at the WRF site) has ranged from 170 to 190 feet bgs since 2007.

19. Soils beneath the site consist of alluvial soils that are medium to very dense silty 
sand and poorly graded sands with silty gravel. Based on a site-specific 
geotechnical investigation, the infiltration rate at the proposed basin location 
ranges from 6 to 9 inches per hour. 

20. Annual precipitation in the area is approximately 5 inches. Annual 
evapotranspiration rate in the vicinity is approximately 60 inches. 

21. The proposed site for the Facility is located in an area that experiences a windy, 
desert climate. 

22. MSWD’s primary water supply comes from the Mission Creek Subbasin where 
MSWD pumps the majority of its domestic supply, which is reported to have a 
background total dissolved solids (TDS) concentration range of 480-625 mg/L. The 



ORDER R7-2020-0011 5
MISSION SPRINGS WATER DISTRICT
WEST VALLEY WATER RECLAMATION FACILITY

remaining 2-5% is pumped from the Garnet Hill Subbasin, via Well 33, which has a 
background TDS concentration of 230 mg/L. 

Basin Plan, Beneficial Uses, and Regulatory Considerations

23. The Water Quality Control Plan for the Colorado River Basin Region (Basin Plan), 
adopted on November 17, 1993 and most recently amended on January 8, 2019, 
designates beneficial uses, establishes water quality objectives, and contains 
implementation programs and policies to achieve those objectives for all waters 
addressed through the plan. Pursuant to Water Code section 13263, subdivision 
(a), WDRs must implement the Basin Plan and take into consideration the 
beneficial uses to be protected, the water quality objectives reasonably required for 
that purpose, other waste discharges, the need to prevent nuisance, and the 
provisions of Water Code section 13241.

24. The Facility is located within the Coachella Hydrologic Unit, and the Basin Plan 
designates the following beneficial uses for groundwater:

a. Municipal Supply (MUN),
b. Industrial Supply (IND), and
c. Agricultural Supply (AGR).

25. This Order establishes WDRs pursuant to division 7, chapter 4, article 4 of the 
Water Code for discharges that are not subject to regulation under Clean Water 
Act section 402 (33 U.S.C. § 1342).

26. These WDRs implement numeric and narrative water quality objectives for 